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Pos Part Number Description Additional Text Quantity

1 B3336020000 CYLINDERHEAD ASSY 1.00

2 77330067154 FLANGED BOLT M7X1X54 1.00

3 77330067138 SCRW M7-1,0X38 6.00

4 77036024000 COLLAR NUT 7X1 05 1.00

5 M3241070000 PLUG KVTLK950040 1.00

6 M3230067154 STUD M7X1X54 1.00

7 0770050012 O-RING 5,0X1,2 NBR 70 1.00

8 M3236025000 VALVE GUIDE INTAKE 4.00

9 M3236022000 VALVE SEAT RING EXHAUST 2.00

10 M3236021000 VALVE SEAT RING INTAKE 2.00

11 0402050980 needle roller DIN 5402 5x9.8 3.00

12 59030296000 SCREW PLUG 3.00

13 58030010200 SCREW IN NOZZLE M20X1,5 1.00

14 77236080000 SCREW PLUG 2.00

15 0770090015 O-RING 9X1,5 NBR 2.00

16 77336088210 COLLAR NUT M10X1,25 SW13 4.00

17 77336089010 washer 19x10.5x2.5 4.00

18 0985050003 Self locking nut DIN 985 M5 2.00

19 0125050003 WASHER DIN0125-A 5,3 2.00

20 0770500015 O-RING 50X1,5 NBR70 1.00

21 M3336042000 INTAKE FLANGE 1.00

22 M3236042044 HOSE CLAMP 1.00

23 0019050163S INT. TORX FLAT HEAD M5X16 8.8 3.00

24 M3236053000 VALVE COVER GASKET 1.00

25 M3236075000 GASKET 1.00

26 B3336052000 VALVE COVER 1.00

27 77036054050 RUBBER GASKET FOR SCREW 05 3.00

28 77336054150 VALVE COVER SCREW 3.00

29 B3339007101 BOTTOM HOLDER PLATE IGN. COIL 1.00

30 B3339007100 HOLDER PLATE IGNITION COIL 1.00

31 0770300015 O-ring 30x1.5 NBR 70 1.00

32 0025050166 HH collar screw M5x16 TX30 2.00

33 0025060166 HH collar screw M6x16 TX30 3.00

34 M3236041000 GASKET EXHAUST FLANGE 1.00

35 99038029009 THROTTLE VALVE M6X10X1,5 1.00

36 0770023015 O-RING 23,00X1,50 NBR 70 1.00


